
 

  

  

 

 

 

 

 

 

 

 

 

Drinking Water Management System 
Implementation  

  

Warrumbungle Shire Council 

 
 

 
 

DATE: February 2016   

CLIENT: Warrumbungle Shire Council 

CONTACT: Dr Cornelia Wiebels   

 



Drinking Water Management System Implementation  i 
February 2016  

  
 
 
 
 

+ DOCUMENT CONTROL SHEET 

 

 

Bligh Tanner Pty Ltd 

ABN 32 061 537 666 

Level 9 

269 Wickham Street 

PO Box 612 

Fortitude Valley 

Qld 4006 Australia 

T +61 7 3251 8555 

F +61 7 3251 8599 

blightanner@blightanner.com.au 

blightanner.com.au 

+ DOCUMENT 

Drinking Water Management System Implementation 

+ JOB NUMBER 

2015.117.401 

+ PROJECT SCIENTIST 

Dr Michael Lawrence 
[...]
Drinking Water Management System Implementation  12 
February 2016  

  
 
 
 
 

2.2.4 Fluoridation 

The fluoridation plant at Binnaway operates according to the NSW Fluoridation Regulation. However, 

the CCPs at present have an alert level for fluoride leaving the water fluoridation plant at >1.5 mg/L.  

The alert level range is recommended to be changed to <0.9 or > 1.2 mg/L so that operators intervene 

sufficiently rapidly to ensure that fluoride concentrations remain below the health guideline value. The 

Critical limits should also be adjusted such that a value >1.4 mg/L results in shutting off the fluoridation 

plant until the cause of the overdose is identified and rectified, and prior to overdosing. 

The fluoridation plant is a saturator type plant, and a minimum volume of sodium fluoride powder is 

intended to be maintained in the saturator. However, there is a second unknown solid present in the 

saturator. The volume of the unknown solid is significant, and until it was determined that this solid 

was not in fact sodium fluoride, the operator was not adding bulk sodium fluoride to the saturator.  

In order to attempt to meet the required fluoride dose, the operator turning up the fluoride dosing pump 

to 100% to try to maintain the correct final concentration. Nonetheless, the water fluoridation plant 

continued under-dosing. The water treatment plant records demonstrate that the dosing pump was at 

100%, but do not provide further details of the issue.  

The operator indicated that the problem was resolved when new sodium fluoride was added to the 

saturator. However, the unknown solid remains in the saturator. 

Recommendation: The saturator tank will need to be emptied out and the contents disposed of 

appropriately. Ideally, the unknown solid should be analysed to determine if it is from a reaction with 

the source water, or whether it is due to the quality of the bulk chemical being used. Once the nature 

of the solid is known, appropriate management actions can be taken. 

2.2.5 Reservoirs 

The following images are from Aqualift. The arrows indicate potential areas for water ingress, or 

access by vermin. 

Figure 7 Possible ingress points near access hatch, Binnaway reservoir 

 



Drinking Water Management System Implementation  13 
February 2016  

  
 
 
 
 

Figure 8 Internal view showing where the roof joins with the reservoir wall. 

\ 

Note: there is significant light penetration in the image above, and it is not clear that there is adequate 

vermin proofing. This should be inspected to ensure that there are no points where birds or other 

vermin can gain entry.  

Figure 9 Unsealed hatch that is a point of ingress 

 

 



Drinking Water Management System Implementation  14 
February 2016  

  
 
 
 
 

2.2.6  Recommendations for Binnaway 

Immediate 

Discuss fluoridation issues with PHU and/ or DPI Water. 

Short term 

 Set more challenging filtration CCP limits 

 Optimise filtration by investigating backwash flow rate and backwash water quality 

 Ensure that the reservoir is adequately sealed from vermin and rainwater cannot wash into 

reservoir. 

 Arrange for cleaning of fluoride saturator (considering the hazardous nature of the material). 

 Improve WTP record keeping so that any major plant changes or issues are recorded and can 

be reviewed at a later date. 

Longer term 

 Consider need to replace filter media 

 Install online turbidity meters for each filter 

 Establish an operational control point for the settling lagoon 

 

  



Drinking Water Management System Implementation  15 
February 2016  

  
 
 
 
 

2.3 Bugaldie 

The Bugaldie scheme consists of a single bore that is dosed with sodium hypochlorite before 

distribution to the community. 

2.3.1 Bugaldie Bore 

 

The Bugaldie bore appears to be in a generally in good external condition, however, the underside of 

the bore cap should be sealed (for example with silicone) to definitively exclude vermin/ 

contamination. 

Figure 10 Bugaldie bore 

 

  



Drinking Water Management System Implementation  16 
February 2016  

  
 
 
 
 

2.3.2 Chlorination 

Chlorination of the Bugaldie scheme is by a single dosing pump, dosing sodium hypochlorite. Ideally, 

as the scheme is not monitored daily, there should be duty/standby dosing pumps to ensure that that 

chlorine is dosed continually when the bore is running, and online chlorine monitoring linked to CCP 

action and critical limits. 

Figure 11 Chlorine dosing shed, Bugaldie 

 

Chlorine contact time calculation. 

The chlorine contact time was calculated for Bugaldie, based on the following assumptions: 

 Minimum chlorine concentration (lower CCP limit)  = 1 mg/L 

 Maximum flow rate from reservoir = 5 L/s (estimate) 

 Reservoir volume = 17 000 L  

(2 * 8500 L tanks, as stated in DWMS – may only be elevated reservoir.) 

 Reservoir minimum operating level  = 80% 

 Baffling factor in reservoir = 0.3 (two circular tanks in series) 

As the chlorination is initially into the ground level tank, and then water is pumped into the elevated 

tank, the baffling factor has been increased.  

Despite the increased baffling factor, the chlorine contact time has been estimated at 13.6 min.mg/ L. 

This is lower than the required 15 mg.min/L. However if the bore was sealed, this should normally 

provide adequate disinfection. Note: the maximum flow rate is only an educated guess, and is higher 

than the 0.6 L/s estimated bore pump rate. If the maximum possible flow is higher, the contact time will 

be shorter. 



Drinking Water Management System Implementation  17 
February 2016  

  
 
 
 
 

The configuration of the reservoirs should be confirmed as in series, and the volume and maximum 

flow rate determined. If only one reservoir is in use, the chlorine contact time will be inadequate. 

2.3.3 Reservoirs 

The Bugaldie elevated polytank gravity feeds to the community. Low water pressure is likely to be an 

issue in the community, and this can lead to ingress into the water mains at times of high demand. For 

example, there was an incident in Brisbane where fire-fighting demand led to negative pressures in 

the reticulation network, and fire-fighting foam was drawn into the reticulation. This example 

demonstrates the principal that if pressure becomes low enough, any (contaminated) water 

surrounding the mains can be entrained and distributed.  

The elevated tank may not be secure from vermin contamination. For example, the overflow may not 

be covered, and the hatch and area surrounding the inlet pipe should be inspected. This tank was not 

a part of the Aqualift inspections, and no other reports are available. 

Figure 12 Bugaldie elevated polytank - note the overflow. 

 

2.3.4 Recommendations for Bugaldie 

Short term 

 Install duty/standby chlorinators 

 Establish the maximum flow rate, and confirm chlorine contact times  

 Inspect water tank(s), and ensure that they are vermin proofed 

 Seal the bore 

Long term 

 Consider options to improve water pressure to limit risk of ingress into reticulation mains 

 Install online chlorine monitoring to ensure chlorination is continuous 

 



Drinking Water Management System Implementation  18 
February 2016  

  
 
 
 
 

2.4 Coolah 

The Coolah scheme consists of 2 bores that are chlorinated. 

2.4.1 Bores 

Figure 13 Abandoned bore – open and uncapped, with direct access to aquifer  

  

Figure 14 Active bore - also unsealed 

 

  



Drinking Water Management System Implementation  19 
February 2016  

  
 
 
 
 

Figure 15 Bore 2 - well style, and unsecured from vermin access 

 

The Coolah bores require immediate action to seal them and prevent vermin ingress. It is considered 

almost certain that all 3 bores access the same aquifer, and as such contamination of one will lead to 

contamination of all bores.  

The abandoned bore should be decommissioned, and the active bores properly sealed. As there is no 

treatment other than disinfection, there is no other barrier to protozoa other than bore integrity. 

2.4.2 Disinfection 

Disinfection is via gas chlorination of the bore water. Disinfected water enters the rising main to 

Coolah where it is distributed both directly to consumers, and also to the Wentworth and Martin St 

Reservoirs.  

The chlorination CCP is appropriate except that the chemical health guideline values need to be taken 

into consideration, and upper action and critical limits put in place. 

Chlorine contact time calculation. 

The chlorine contact time was calculated for Coolah, based on the reticulation pipework as customers 

receive water prior to the reservoirs: 

 Minimum chlorine concentration (lower CCP limit)  = 1 mg/L 

 Maximum flow rate  = 20 L/s  

 (estimate based on daily demand) 

 Rising main volume = 54 252 L  

 (2 132 m of 180 mm pipe) 

 Baffling factor = 1 (plug flow) 

The chlorine contact time has been estimated at 45 min.mg/ L at the highway. 

Note: The chlorine room at Coolah appears to have WHS issues associated with lifting chlorine 

cylinders into the chlorine room, securing cylinders when in the room. A safety shower is present 

alongside the chlorine cylinders, but in the event of a chlorine leak, would not be able to be used.  



Drinking Water Management System Implementation  20 
February 2016  

  
 
 
 
 

2.4.3 Reservoirs 

The following figures are from the Aqualift report. 

Figure 16 Martin St Reservoir - note the dead bats near points that are not sealed 

 

Figure 17 Martin St Reservoir - other points of ingress, and evidence of visible contamination 

  



Drinking Water Management System Implementation  21 
February 2016  

  
 
 
 
 

  

Figure 18 Wentworth Ave 2 Reservoir 

  

Note: In this case, the hatch does not immediately appear compromised, yet, there is a live frog inside 

the reservoir. This demonstrates the level of rigour required to ensure that reservoirs are effectively 

vermin proofed. 

2.4.4 Recommendations for Coolah 

Immediate 

 Seal the bores (including covering the abandoned bore) 

 Adjust the CCPs to include high level alert and critical limits 

 Confirm automatic changeover of chlorine gas cylinders 

Short Term 

 Decommission the abandoned bore  

 Vermin proof the reservoirs 

 Install online continuous chlorine monitoring to ensure continual effective disinfection 

 

  



Drinking Water Management System Implementation  22 
February 2016  

  
 
 
 
 

2.5 Coonabarabran 

The Coonabarabran Water Treatment Plant consists of the following 

 Surface Water (Timor Dam and Castlereagh River), Bore water backup 

 pH adjustment 

 Coagulation/Flocculation 

 Sedimentation 

 Filtration 

 Disinfection 

 Fluoridation 

 Distribution 

The Coonabarabran WTP is the largest WTP operated by Warrumbungle Shire Council. Whilst there 

are options for the water source, the predominant source is Timor Dam.  

2.5.1 Sedimentation Lagoons 

Raw water is dosed with lime, alum and polymer before entering into 1 of 2 sedimentation lagoons. 

The sedimentation lagoons are monitored daily for turbidity, but there is no documented control (for 

example, there is no documented action limit for undertaking jar testing and adjusting the alum dose). 

Further, other than ~18 months, there is no trigger for changing between lagoons.  

Ideally, an operational control point should be developed for the operation of the sedimentation 

lagoons. This would introduce action limits on water quality that would require actions such as jar 

testing, optimising the alum and polymer dose rates, and for when to switch between lagoons.  

2.5.2 Filtration 

There are 2 sand filters at Coonabarabran WTP. These filters are not currently operated with a water 

quality trigger, rather based on time of operation. Backwash of the filters is based on time (30 hrs of 

run time) or headloss, with a trigger of 2.4m, but not on water quality. The filtration CCP should define 

a water quality backwash trigger that is appropriate for ensuring protozoan removal. 

There is an online turbidity meter present on the combined filter outlet, but this is not currently visible 

in SCADA to provide turbidity readings to the operator. This instrument should be fully commissioned 

immediately.  

The performance of the sedimentation lagoons and filters is plotted overleaf, along with the current 

CCP limits, and proposed improved CCP limits.  

Analysis of water quality data: 

1) There is a distinct step function in the data where both the settled and treated water turbidity 

have significantly reduced (between the 17
th
 and 18

th
 March 2014).  

2) The CCP limits for filtration are well above what has been achieved for the past 3 years, with 

the current action limits only being exceeded in 2 events. 

3) Based on data post 18 March 2014, an action limit of 0.3 NTU, which will improve operation to 

near best practice, can be achieved for > 85% of the time without impacting operations.  

Note: The relevant Supervisor was requested to provide specific information regarding the change in 

operation that has resulted in the distinct change in turbidity between 17
th
 and 18

th
 March 2014, and it 

was suggested to Council that this may have been due to either a change in sedimentation lagoon, or 



Drinking Water Management System Implementation  23 
February 2016  

  
 
 
 
 

a calibration of the turbidity meter. No specific cause was identified, and it is not known when the 

lagoons were last switched.  

However, as it is stated that the lagoons are switched approximately every 18 months, this is the 

working assumption used in the analysis below. It is further noted that plant records should have 

recorded the details of any change of such nature. Written records should identify all significant 

changes in operation as a matter of course. For example: when there was a change in turbidity meter, 

or when the lagoons were switched.  

Assuming that the lagoons were switched, this demonstrates that when operating as designed, the 

sedimentation lagoons can achieve very high quality water. It is also noted that the general trend from 

January 2015 onwards is that the settled water turbidity is gradually increasing, probably indicating 

that the time to change lagoons is approaching. 

Figure 19 Settled and filtered water quality data from plant records 

 

Further analysis - Plant records should be examined in detail to identify specific changes. For 

example, when did jar tests take place, and are the changes in settled water quality reflective of 

changes in alum dose rate (it appears that this may possibly be the case around ~28 June 2014, 8 

Nov 2014). If so, Figure 19 also demonstrates how better control of the sedimentation process could 

lead to better water quality outcomes.  

 

  



Drinking Water Management System Implementation  24 
February 2016  

  
 
 
 
 

Figure 20 Frequency distribution of daily turbidity measurements – Full dataset 

 

Note: At the current target limit of 0.8 NTU, 99.51% of all data points are below the target limit.  

It appears that the current filtration target is set so as to not require operator intervention based on 

water quality.  

Figure 21 Frequency distribution of daily turbidity (restricted timeframe) 

 

67% of all data since March 2015 are less than 0.25 NTU. A target of 0.2 NTU may be appropriate. 

86% of results are below 0.3 NTU, indicating that a backwash initiated on water quality at 0.3 NTU 

may be appropriate.  

A critical limit of 0.5 NTU would only have been exceeded in 3.6% of samples.  

0

0.2

0.4

0.6

0.8

1

1.2

0% 20% 40% 60% 80% 100%

Tu
rb

id
it

y 

Cumulative Percentage 

Coonabarabran Turbidity Performance  (July 12 - Nov 15) 

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0% 20% 40% 60% 80% 100%

Tu
rb

id
it

y 

Cumulative Percentage 

Coonabarabran Turbidity Performance   
(18 March 2015 - 24 Nov 2015) 